



2135

Parts List						
Ref	Class	Part	Description	Qty	Comment	Footnote
1	885	9811T91	CYLINDER BLOCK	1	(200)	5
1	885	9811T92	CYLINDER BLOCK	1	(225)	5
2	10	818934 40	SCREW, (M8 x 40)	4		5
3		856966 2	BRACKET	2		5
4	16	90350 9	STUD, (M10 x 1.5 x 64)	4		5
5	16	815443 1	STUD, (M10 x 1.5 x 155)	6		5
6		824857 7	DEFLECTOR	6		5
7	21	878105 1	CHECK VALVE	1		5
8	17	67296	PIN	3		5
9	17	43044	PIN, Dowel (.375 x .625)(Withou	1		5
10	19	850309	PLUG	6	SN# 0T979999 & Below	5
10	19	850309001	STOP PLUG	6	SN# 0T980000 & Up	5
11	10	818934 35	SCREW, (M8 x 35)	14		5
12	10	824461 80	SCREW, (M10 x 80)	8		5
13	22	824502 1	CONNECTOR	1		5
14	17	63779	PIN, Dowel (.250 x .625)	4		
15	12	856774	WASHER, (.406 x .750 x .105)	10		
16	11	40136 10	NUT, (M10)	10		
17		828358 2	SENSOR	1		
18	10	40011107	SCREW, (M5 x 16)	2		
19	1171	9787A 4	END CAP ASSEMBLY	1		5
20	25	62700	O-RING, (3.250 Inside Diameter)	1		2,5
21	26	830898 1	SEAL	2		5
22	10	821300 20	SCREW, (M6 x 20)	4		5
23	10	821300 12	SCREW, (M6 x 12)	1		5
24	54	858902	CLAMP	1		
25	54	65292	J CLIP	AR		
26	10	821300 12	SCREW, (M6 x 12)	2		
27		818574	SEAL	2		2,5
28		884391	SEAL	6		5
29	900	858485T07	CYLINDER HEAD	1	(STARBOARD)	5
29	900	858483T07	CYLINDER HEAD	1	(PORT)	5
30		885599003	THERMOSTAT (130 Degrees)	2	SN# 0T947111 & Below	5
30		885599004	THERMOSTAT, 130 Degrees	2	SN# 0T947112 & Up	5
31	27	850318 1	GASKET	2		2,5
32		887601	COVER, Thermostat	1	(PORT)	5
32		887602	COVER, Thermostat	1	(STARBOARD)	5
33	10	821300 25	SCREW, (M6 x 25)	4		5
34	10	859096	SCREW, (M8 x 50)	40		5
35		885342001	SENSOR ASSEMBLY	2		
36	25	888914	O-RING, (.251 x .072)	2		